

Sunny Trexim Pvt Ltd

MERCHANT EXPORTERS AND MANUFACTURERS OF COTTON

TEST RESULT 62s Semi Combed Yarn

<u>DESCRIPTION</u>	<u>62s SEMI COMBED</u>
COUNT	64.1
C.V%	1.6
IMPERFECTIONS	
U%	13.9
Thin (-50%)	130
Thick (+50%)	515
Neps (200%)	1200
Total	1845
STRENGTH	
Strength	38.6
C.V%	7.5
CSP	2460

Corporate Address :- 33/1 NS Road,"Marshall House"

Suite No :- 812/813/814

Kolkata - 700001, West Bengal, India

Mail :- sunexim@vsnl.in

Web :- www.SunnyTrexim.com

Skype :- contact_sachin

A STAR EXPORT HOUSE & ICA MEMBER, LIVERPOOL